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Pile Toe Load Test on Large Diameter Long Bored Pre-cast Pile

Test Results and Problems

H.Ogura, G.Komatsu(JAPAN PILE Corp.),.MSumi(GEOTOP Corp.)
A.Oshima(Nippon Concrete Industories Co.,Ltd) and S.Yamamori(YAMAMORI JACKS)
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